




GEF PROJECT DOCUMENT COVER PAGE 
 

1.  Identifiers 
 
Project Number:     CUB/99/G31 
Project Name:     Demonstrations of Innovative Approaches to the Rehabilitation  

of Heavily Contaminated Bays in the Wider Caribbean 
Duration:     5 years 
Implementing Agency:    UNDP, UNEP 
Executing Agency:    UN Office of Project Services 
Requesting Country or Countries: Cuba and Jamaica  
Eligibility:    Eligible under para. 9(b) of GEF Instrument 
GEF Focal Area(s):   International Waters 
GEF Programming Framework:  Operational Programme, #10, Contaminants – Based 

 
2.   Summary 
 
The GEF pilot phase project, “Planning and Management of Heavily Contaminated Bays and 
Coastal Areas in the Wider Caribbean” was a Pre-investment Facility (PRIF) project working in 
[...]
institutional arrangements, and capacity building programs supportive of global environmental protection. 
The initial GEF support to this project will contribute to the reduction of financial risks and to 
overcoming economic transaction barriers. The project will help build awareness, necessary skills, and 
capabilities among the different stakeholders, in order to assure the sustainable use of the bays and coastal 
areas as multiple use zones. The institutional framework will be strengthened by involving the different 
stakeholders in constructive discussions and through establishment of appropriate incentive structures 

 
 
F. Special considerations  
 
Innovative Features  
This project, being considered for GEF funding under Operational Program No. 10 in the International 
Waters focal area, will make an important contribution towards reducing the environmental degradation 
of the Caribbean. In addition the areas that surround the rivers that at present are heavily polluted from 
open sewers will have the potential of being transformed into natural and ecological parks. 
 
Demonstration Effects 
Through the project new technology for biological treatment of municipal wastewater and sludge will be 
tested. In a pilot project the technology of low water-consumption and "zero emission" housing units will 
be demonstrated, and, through Caribbean-wide dissemination, the results may lead to a wider use of these 
technologies both in Cuba and in other parts of the Caribbean area. 
 



 21 

Sustainability 
The proposed handling and disposal systems for wastewater need resources for their continued operation 
and maintenance beyond the GEF grant period. Future service tariffs must consider the special conditions 
of the Cuban economy.  
 
It may be necessary to find ways of financing operation and maintenance costs not only in the present 
Project actions, but also of other activities necessary for environmental conservation. The sustainability 
of the Project could be based on the following considerations:  
 
• The Project in Cuba contemplates the Replicability of their experiences in other areas of the country 

and in the Greater Caribbean Region. It is not possible to measure the economic effects of these 
experiences, but it is conceptually understandable to consider them as a component of economical 
and ecological sustainability. It should be kept in mind that the Caribbean is considered an Special 
Zone according to the MARPOL 73/ 78 Annex V  (the declaration went into effect April 4 1993) and 
that the seas in these areas are especially fragile. The main threat to the Caribbean islands and their 
beaches is the land-based sources of pollution. 

• A better quality of Havana Bay and adjacent coastal areas will permit an increment in the fishing 
potential of the zone. Although not considered commercially it might become an economical 
sustainability output 

• Better recycling of limited resources. This is especially important for the nutrients phosphorous as 
fertiliser, as the world, and particularly Cuba’s, resources are limited 

• The Havana Bay is located in the central zone of the capital close to Old Havana, the old main 
commercial and business centre of the city which is now experiencing an increase in activities. The 
revitalisation of the bay-side areas, including transforming the old port warehouses into business and 
commercial centres, will serve to enhance  revenue for the city generating financial resources capable 
to support the financial sustainability of actions to maintain the environmental quality of the bay 

• The increasing importance of Cuba and Havana as one of the main tourist destinations of the 
Caribbean, makes it necessary to recover the environment in Havana Bay, as it is the site of the main 
port of the country. The port authorities consider that the current environmental conditions conspire 
against an increase in the tourist traffic. This traffic and the related services are a potential source of 
revenue in exchangeable currency for the City, and therefore also a component of the Project 
financial sustainability.  

• There exists no appropriate environmental management of the urban and industrial wastewater 
discharged to the Martin Perez Rivers and the Tadeo Stream, tributaries to the Bay. An environmental 
recovery of these rivers will improve the quality of life in these areas. Is an output to social and 
financial sustainability. 

• The presence of pollutants in the waters are also vectors for transmissible illnesses. Because the 
strength of the primary medical attention in Cuba, the effects are not significant, but without doubts 
these risks represent extraordinary expenses in the attention to gastrointestinal diseases. 

• The Project also promotes institutional sustainability, especially at provincial and municipal level, 
by providing best practice know-how in wastewater management, and broad community participation 
in the quality of life of their neighbourhoods.  

 
Involvement of NGOs 
The forms in which non-State sectors would act in support to certain aspects of the Havana Bays Project 
are explained in the epigraph Community Participation of Section VIII. 
 
In Cuba, the NGOs are related fundamentally with diverse sectors not directly linked to marine activities. 
One of the aspects that are included in the Project implementation phase should be to find ways to more 
fully involve these organisations. 



 22 

G. Counterpart Support Capacity 
 
 
The Ministry of Science, Technology and Environment, through its Delegation for the City of Havana, 
will be responsible for the implementation of the project in Cuba and will co-ordinate all the activities 
with the Council Administration of the City of Havana and other involved institutions. 
 
Earlier works carried out by the GOC with the support of UNDP, UNEP, GEF, and IMO on marine 
pollution, their management, as well as the systematic scientific development policy, have created a solid 
base of knowledge and personnel. This constitutes the main contribution that Cuba could give to the 
Project. 
 
The members of the Provincial Environment Commission, and the executives and technicians of the 
Provincial Aqueduct and Sewage Office have been active in these earlier works. Also the Presidents and 
members of the related Popular Councils and health personnel have participated, not forgetting local 
groups of the Women Federation, the Youth, the Students, the Unions, involved in task-force activities at 
District level. 
 
 
 
III. DEVELOPMENT OBJECTIVE 

The global environmental objective of the project is to demonstrate and promote regional replication of 
innovative technical, management, legislative and educational approaches to reducing nutrient loads to 
Havana Bay and to the Wider Caribbean Region.  

The long-term objective of the project is to promote and facilitate environmentally sustainable 
development and management of the two bays and to disseminate and replicate successful approaches to 
the rehabilitation of these bays to other sites in the Wider Caribbean facing similar environmental 
challenges. 

 
The rehabilitation of the national and associated international waters will be based on mitigating measures 
and institutional strengthening and co-operation in each of the selected areas. As stated in the 
Introduction, the main environmental problems on a regional basis are connected to the discharges of 
nutrients (nitrogen and phosphorus) and micro-pollutants (heavy metals and persistent organic pollutants, 
including pesticides). 
 
This GEF/UNDP project will complement planned and ongoing baseline activities in Havana aiming at 
improving the quality of the respective aquatic (marine) systems, by introducing sustainable contaminant 
reduction and reuse technologies, and enhancing water resource management capabilities, thus reducing 
environmental threats to the bay and the Wider Caribbean.  Based on the analyses carried out during the 
pilot phase project, the  country has  prioritised similar activities connected to biological treatment of 
sewage and nutrient removal.  
 
 
 
 
 
 
 



 23 

IV. PROJECT COMPONENTS/ACTIVITIES AND EXPECTED OUTPUTS 
 
 
Output 1: Construction of a sewage treatment plant, including nutrient removal and sludge 

utilisation 

A new sewage treatment plant will be constructed that will cover a population of about 70,000 in the 
Luyano River area. The plant will include nutrient removal and will be designed for sludge utilisation 
either to energy or as fertiliser.  The GEF substitutional financing covers the difference in cost between a 
basic primary/secondary treatment system and a more advanced, integrated system that includes tertiary 
treatment (removal of the nutrients nitrogen and phosphorous) 

Process description:  

The proposed sewage treatment plant uses an activated sludge process, designed to remove suspended 
solids, organic matter and nutrients. The plant will be based on the following design criteria: 

Table 7. Design criteria for the treatment plant in Havana 
Design parameter Influent loading Effluent quality 
Average wastewater flow 1100 m³/hour  
Maximum wastewater flow 2400 m³/hour  
Organic matter (BOD5) 2880 kg/day <20mg/l 
Suspended solids (SS)  <30 mg/l 
Total nitrogen (Tot-N) 528 kg/day >70 % removal 
Total phosphorous (Tot-P) 120 kg/day >56 % removal 

 

The proposed sewage treatment system includes the following elements: 

- Collection and transport system to convey wastewater to the treatment plant site 
- Headworks consisting of a bar screen, grit and grease removal, and if necessary, an influent pumping 

station 
- Primary clarifier to remove suspended solids from the wastewater 
- Biological treatment unit consisting of alternating anaerobic/anoxic/aerobic zones for optimised 

nutrient removal, equipped with biological selector zones 
- Secondary clarifiers for the separation of treated wastewater and sludge 
- Sludge return system to maintain a high suspended solids concentration in the biological process 
- Effluent polishing in vertical flow filters 
- Discharge piping 
 
Activity 1.1:  Nutrient removal 

The two processes involved in nitrogen removal are called nitrification and de-nitrification.  Nitrification 
converts ammonia in the incoming wastewater to nitrate.  This process requires oxygen.  Denitrification 
converts nitrate to nitrogen gas. This is a process that requires a relatively high organic loading and 
anoxic conditions.  The effluent of an activated sludge process has elevated concentrations of nitrate due 
to the nitrification process in the aerated zone.  By recycling a portion of this wastewater to the influent 
end of the basin, the nitrates will be exposed to anaerobic conditions and a high organic loading.  

Phosphorus removal is accomplished by first exposing the wastewater and return activated sludge to 
anaerobic conditions.  Micro-organisms exposed to alternating anaerobic and aerobic conditions increase 
their uptake of phosphorus above normal levels.  Following the anaerobic zone is an aerated zone where 
the actual phosphorus uptake takes place.  Sludge removed from this process will therefore have elevated 
levels of phosphorus, and effluent from this process generally has P concentrations less than 1 mg/l. 



 24 

To accomplish both nitrogen and phosphorous removal, these two schemes must be combined.  This can 
be accomplished by dividing the activated sludge process into three zones; first an anaerobic zone 
followed by an anoxic zone where nitrate is present, and finally an aerobic zone.  This system is expected 
to remove approximately 60-70% of the nitrogen and phosphorous.  

Activity 1.2:  Sludge utilisation 

The project proposal includes utilisation of the sludge produced in the wastewater treatment process, 
either as a fertiliser or as energy from gas.  There are three possible solutions for sludge treatment:  

 
- Dewatering, and mixing with yard waste/bark for compost production 
- Anaerobic digestion for methane gas production and energy utilisation 
- Dewatering, and anaerobic stabilisation. 

The pre-design report will provide a final proposal for which alternative that will be implemented.   

 

Figure 2. Diagram of the proposed sewage treatment plant in Havana 
 

Influent screen Grit removal Primary clarifier Anaerobic reactor

Anoxic reactor Aerobic reactor Secondary clarifier

Influent

Effluent

Return activated sludge Waste activated sludge

Sludge recycle

 
 
Output 2:  Demonstration projects focusing on recycling of nutrients and energy from 

wastewater. 

To demonstrate sustainable technologies for decentralised wastewater treatment and disposal, two smaller 
projects are included in the project proposal.  These activities will be a part of ongoing research activities 
at the University of Havana.  The technologies to be demonstrated include use of low flush toilets to 
reduce water consumption and wastewater production, black water collection and treatment, and small 
scale constructed wetlands for wastewater treatment.  For these demonstration projects training/ 
educational programs and monitoring programs will also be implemented.   

Activity 2.1:   Zero emission housing  

Cuba is producing prefabricated apartment buildings for use in Cuba and for export (MATCO house).  
These buildings can be fitted with low flush toilets and separate collection systems for black and grey 
water.  At approximately eight demonstration housing units, black water will be collected and transported 



 25 

to a central treatment facility, while grey water will be treated locally and used for irrigation purposes.  
About 90 percent of the nutrients are removed and recycled.   

Activity 2.2:  Sewage treatment in are as with low infrastructure and housing standards  

In a small suburban area “El Moro” all sewage is currently drained to an open canal and ends up in the 
Luyano River and subsequently in Havana Bay.  To demonstrate alternatives for decentralised wastewater 
treatment, a constructed wetlands system will be built.  The system consists of a septic tank, a trickling 
filter and open-surface constructed wetland and serves 50 households.  The expected treatment efficiency 
for nutrients in this system is approximately 60-80 percent.   
 
 
 
VIII. INPUTS 
 
A. Government Inputs  
 
The inputs from the Government of Cuba to the project are mainly in the form of human resources, 
existing premises and construction of new facilities. Total inputs from GOC and The Authorities of the 
City of Havana total an equivalent of USD 15,999,000 (at 1$US = 1 Cuban peso) for a period of 5 years. 
Detailed description of costs is given in Budget, Section XI.  
 
The GOC shall make available the services of existing professional staff from related institutions at times 
required for the successful implementation of the project.  
 
An inter-institutional committee will facilitate participation of the wide variety of institutions involved in 
the project. The committee will be required to designate issue-specific Task Forces to attend particular 
needs.  
 
The project funds will be used to warranty that the equipment required for the execution of the project, 
including training, monitoring and surveying activities, will be purchased in due time. Funds will be 
provided by the project to support capacity building activities such as subsistence costs for workshops, 
training seminars and conferences. Funds will also be provided for preparation, acquisition and 
dissemination of publications related to the environmental management of Havana Bay and its relations to 
international waters. Funds will also be used to finance international and national consultants with 
experience in relevant subject matters in order to support the local and national authorities in achieving 
the envisaged goals of the project. 
 
 
 
B. GEF Inputs  
 
The GEF has allocated a total of US$ 4,458,598 for the implementation of this project (UNDP $4.038 
million; UNEP $0.42 million). The indicative time frame for the project is five years, from approximately   
January 2002 to January 2007.  
 
C. UNDP Inputs  
 
UNDP will serve as implementing agency for the wastewater (Cuba) treatment component of the GEF 
project and will continue to backstop this project with its own staff members and financing, both from 
headquarters and locally from the Country Office in Cuba. UNEP is the lead IA for the regional 



 26 

dissemination component of the GEF project; the UNEP implementation plan is outlined in a separate 
UNEP project document. 
 
 
VI. RISKS 
 

As far as possible the project activities will be designed to minimise potential risks. Possible sources of 
risk to the success of the project include: 

Reluctance of authorities to support the initiative 

The GEF-financed project components are focused on addressing global environmental issues, in this case 
control of a significant contaminant of both national and international waters, the nutrients nitrogen and 
phosphorus. Successful implementation of the global elements, through effective demonstrations of 
nutrient removal, will in turn strengthen the initiatives from local authorities to solve local pollution 
problems.  This connection between local and global benefits is expected to reduce the risk of reluctance 
from authorities to support the proposed project components. Risks for reluctance of authorities to support 
the initiative is considered to be low. 

Conflicts among institutions/stakeholders 

Cuba faces various national and local challenges related to institutional coordination and stakeholder 
involvement in projects such as this one. However, it does not have any major political conflicts, and no 
conflicts between local institutions have been identified which could impede progress of the project. The 
project implementation is based on close coordination, based on existing national and local institution. 
Each national agency responsible for project coordination will play a key role in the management of 
possible conflicts among institutions/stakeholders throughout the whole project period. Risk for conflict 
among institutions/stakeholders is therefore considered as low. 

Overestimation of institutional capacities 

Risk may arise in the event that the project proposals have overestimated the technical and administrative 
capacities of the different agencies and institutions involved in the different project components.A need 
for institutional strengthening in environmental management of the bay has been identified during the 
pilot phase project. Limited amounts of institutional strengthening and training are therefore included to 
reduce this risk. With this input, the risk for overestimation of institutional capacities is reduced from 
medium to low. 

Lack of technically qualified personnel 

The available technical personnel in Havana are generally not familiar with the proposed technologies. It 
is therefore assumed that international, technically qualified personnel may be engaged in the planning, 
construction and start-up of the sewage treatment plant as required.   The project involves extensive 
training of local staff in operations and maintenance of the respective facilities to ensure sustainable plant 
operation beyond the project period. 

Lack of financial resources  

The Cuban authorities have made a commitment to support the project with all available domestic 
resources needed to implement the project.  The inputs from the Government of Cuba to the project are 
mainly in the form of human resources, existing premises, land for the proposed plant, and construction of 
new facilities, all covered by local currency. In nearly all Cuban infrastructure projects such as this there 
is a need for partial funding in hard currency.  Domestic sources for needed equipment and materials are 
scarce in Cuba, and often must be imported. The project proposes therefore to use a “low equipment/high 
labour rate” approach, while still utilizing a commercial technology for sewage treatment plants with 